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ASSESS

ASK THE MOTHER WHAT THE CHILD'S PROBLEMS ARE

e Determinéfthisis aninitiabrfollow-upisitforthisproblem.

- iffollow-upisituse thefollow-unstructionsn FOLLOW-UP chart.
- ifinitialisitassessthechildas follows:

ASSESS AND CLASSIFY THE SICK CHILD
AGE 2 MONTHS UP TO 5 YEARS

CLASSIFY

USE ALL BOXES THAT MATCH THE
CHILD'S SYMPTOMS AND PROBLEMS
TO CLASSIFY THE ILLNESS.

/ \
o)
N\ 74

IDENTIFY
TREATMENT

CHECK FOR GENERAL DANGER SIGNS SIGNS CLASSIFYAS TREATMENT
(Urgent pre-referral treatments are in bold and italic print.)
ASK: LOOK: » Treat convulsions if present now.
o Isthechildnotabletodrinkorbreastfeed? o See ifthechildis lethargior e E A ET VERY » Complete assessment immediately
¢ Does thechildvomiteverything? unconscious. * s s SEVERE DISEASE |~ Give first dose of an appropriate antibiotic.
. . o See ifthechildis convulsinmow » Treat the child to prevent low blood sugar.
¢ Has thechildhadconvulsions? Al » Refer URGENTLY to hospital.
. » Give first dose of an appropriate antibiotic.
THEN ASK ABOUT MAIN SYMPTOMS: " Senerelcangersian VERY SEVERE | » Treat wheezing if present
. s . o Stridorin calm child DISEASE » Treat the child to prevent low blood sugar.
Does the child have cough or difficult breathing? > Refer URGENTLY to hospital.*
» Give an appropriate Oral antibiotic for 5 days
IF YES, ASK: LOOK, LISTEN: Classify » Ifwheezing(evenifitdisapparedafterrapidlyacting
3 COUGH or brondodildor)giveoral branchodlatoifor5 days
« Forhowlong? * Countthebreathsnone « FastBreathingnd/or PNEUMONIA | » Soetie thethroatindrelievethecoughwitha saferemedy
minute. . . CHILD DIFFICULT LowerChestIndrawing » Ifcoughingformorethan 3 weeksorifhavingrecurent
¢ Lookforchestindrawing. MusTBe| BREATHING wheeing, referfar assessmentforTB orAsthna
* Lookandlisterforstridor CALM » Adviee moherwhentoretun imnediatéy.
¢ Lookandlistenforwheeze. » Followupin 3 days.
» Ifwheezing(evenifitdisapparedaftemrapidly
If the child is: Fast breathing is: If wheezing and either fast admg)ronm(,dlﬂorbwea oralbroncledilato
breathing or chest indrawing: « Nosignsofpneumonia for5 days. e
2 monthsup 50 breathgper Givea triabof rapidactinginhaled orveryseveredisease. NO PNEUMONIA: > Ifcot.g_hmgnorethan3 weels orifhavirg recurent
to12months minutermore bronchodilatdorup tothreetimes15-20 (if wheeze go directlyto treat| cOUGH OR COLD wheeingreferfor asssgmmtforTB orA_sthna.
minutesapartCountthebreathsand x » Sootle thethroataindrelievethecoughwith
12monthaup 40 breathger lookforchestindrawinggain,and wheezing) a saferemal
to5years minuteormore thenclassify ¥

> Adviee moherwhentoretun imnediatéy.
> Followupin 3 days ifnatimpoving.




Does thechild havediarrhoea?

IF YES, ASK: LOOKAND FEEL:

e Forhowlong? o Lookat the child'sgeneralcondition.
Is the child:
o Is therebloodin the

stool? Lethargicor unconscious?

Restlessand irritable?
¢ Lookforsunkeneyes.
o Offer the childfluid.ls the child:

Not able to drinkor drinkingpoorly?
Drinkingeagerly thirsty?

¢ Pinchthe skinofthe abdomen.
Does it go back:

Very slowly(longerthan2 seconds)?
Slowly?

» If childhas no othersevere classification:

- Give fluidfor severe dehydrationPlan C).
Two of the followingsigns: - Give appropriatedose of Zinc Suspensionfor 10 days.
for OR
DEHYDRATION e Lethargicor unconscious SEVERE If child also has another severe classification:
e Sunkeneyes DEHYDRATION - Refer URGENTLY to hospital with mother
o Notable to drinkor drinkingpoorly giving frequent sips of ORS on the way.
e Skinpinchgoesbackveryslowly Advise the mother to continue breastfeeding.
» If child is 2 years or older and there is cholera in your area,
give antibiotic for cholera.
» Give fluidand foodfor some dehydrationPlan B).
Two of the followingsigns: » Give appropriatedose of Zinc Suspensionfor 10 days.
» If child also has any other severe classification:
) o Restless,irritable SOME - Refer URGENTLY to hospital with mother
CIass:fy e Sunkeneyes DEHYDRATION giving frequent sips of ORS on the way.
DIARRHOEA o Drinkseagerly thirsty Advise the mother to continue breastfeeding.
¢ Skinpinchgoesbackslowly » Advisemotherwhento returnimmediately
» Follow-upin 2 daysif notimproving.
» Give fluidand foodto treat diarrhoeaat home (PlanA).
Not enoughsignsto classifyas some NO » Give appropriatedose of Zinc Suspensionfor10 days.
or severe dehydration. DEHYDRATION » Advisemotherwhento returnimmediately
» Follow-upin 2 days if notimproving.
SEVERE > Treat dehydratiorbeforereferralunlessthe childhas any other
: severe classification.
O IRElR e s T)ElﬁsR]I:{sIIg:Z » Give appropriatedose of Zinc Suspensionfor 10 days.
if diarrhoea is for > Refer to hospital.
14 days or more » Advisethe motheron feedinga childwho has
PERSISTENT DIARRHOEA.
o MediralEem PERSISTENT » Give appropriatedose of Zinc Suspensionfor10 days.
v : DIARRHOEA » Give multivitaminmnineralsupplementfortwo weeks
» Advisemotherwhen to returnimmediately
» Follow-upin 5 days.
» Treat for 3 days with an oral antibiotic recommended for
. Shigella.
?nd if blood e Bloodin the stool. DYSENTERY » Give appropriatedose of Zinc Suspensionfor 10 days.
in stool » Advisemotherwhento returnimmediately

Follow-upin 2 days.

*If referral is not possible, manage the child as described in Integrated Management of Childhood Illness, Treat the Child,
Annex: Where Referral Is Not Possible, and WHO guidelines for inpatient care.

DANGERSIGNS,COUGH
DIARRHOEA

ASSESS AND CLASSIFY




Does the child have throat problem:

IF YES, ASK: LOOK AND FEEL.: Classify » Give first does of an appropriate antibiotic.
. » Treat the child to prevent low blood sugar.
Sore throat AND not able to drink = . .
¢ Does the child have sore e Fever (temperature 37.5°C or above) SORE THROAT * Sore e roreviefo dn THROATABSCESS i i O aracetemol LA L
throat? e Feel the front of the neck for tender > Refer URGENTLY to hospital.
e |s the child not able to drink? enlarged lymph nodes.
¢ Does the child have fever? ® Look for red, enlarged tonsils :telvezrs??vc\i/goc:fstﬁ;efg:lg)\zltngl\s’gns » Give benzathine penicillin or Amoxycillin.
® Look for exudate on the throat. ' STREPTOCOCCAL » Give paracetamol for high fever or pain.
o Tender, enlarged lymph nodes on » Give safe, soothing remedy for sore throat.
neck. ; SORE THROAT |}, advice mother when to return immediately
* Red, enlarged tonsils. » Follow-up in 5 days if not improving
* White exudate on throat.
o Not hsi to classi » Give safe, soothing remedy for sore throat.
tho etnosg signs ? c e:ssﬁy asl VIRAL SORE » Give paracetamol for high fever or pain.
LS 1R (T B S e THROAT » Advice mother when to return immediately
sore throat. » Follow-up in 5 days, if not improving.
¢ No signs present (with or without NO THROAT -
| 4 5
fever) PROBLESM No additional treatment
Does the child have an ear problem?
IF YES, ASK: LOOKAND FEEL: Classify > ?ive fi;st d:7: of an appnl)prizztle aztibiotic.
) ’ » Treat the child to prevent low blood sugar.
e Tender swelling behind the ear. MASTOIDITIS gy : :
o Is there severe ear pain? o Look for pus draining from the ear. EAR PROBLEM : gle\;:rfl{lg‘ gg:ﬁr z:; f:;z:::set;rglol for high fever or pain.
e Is there ear discharge? * Feel for tender swelling behind the ear. prat
?
If yes, for how long? . - » Give an appropriate oral antibiotic for 5 days.
S RIS EEE ey i Caly » Give paracetamol for high fever or pain
and/or discharge is reported for ACUTE EAR > Dry ”?e ear by wicking 9 Rl
EERliER da.ys, il INFECTION » Advise mother when to return immediately.
e Severe ear pain. ’
» Follow-up in 5 days.
» Dry the ear by wicking if pus seen draining from the ear
e Discharge is reported for 14 or » Give appropriate topical quinolone ear drops for 2 weeks
more days (pus is seen or not seen CHROAéICgAR » Give paracetamol for high fever or pain
draining from the ear). INFECTION > Refer to Ear Nose & Throat specialist.
» Follow-up in 5 days.
e No ear pain and NO EAR » If any other ear problem present give appropriate treatment or
No pus draining from the ear. INFECTION refer to Ear Nose & Throat specialist.




Does the child have fever?

Yy historyor feels hotor temperatur: o orabove
by hist: feelshotort ture37.5°C *** orab

A patient presenting with fever
(continuous or intermittent)
(temp=or >more then 37.5 °C)
or history of fever within the
last 3 days associated with
rigors, with no features of
other diseases and have one
or more of the following:
headache, nausea vomiting.

THEN ASK:

* FeverForhowlong?

e If morethan7 days, has fever
been presentevery day?

e Has the childhad measleswith
the last3 months?

or within the last 3 months:

If the child has measles now *

IF YES: » Take the slide (thick and thin) immediately before giving IM artimether or
Malariatra.nsmissiorin the area = Yes NG E1iTE] S I I o) [Pt
Transmissiorseason= Yes IF YES VERY SEVERE » Give first dose of IM artimether or quinine for suspected severe or
In nonor lowendemicareas travel ¢ Any general danger sign or FEBRILE complicated malaria.
. ers o Stiff neck. » Give first dose of an appropriate antibiotic.
hnstorywnthm-the last1 §-d?ys toanarea DISEASE > Treat the child to prevent low blood sugar.
Yv;rgere marl‘laor iatransmissioroccurs= Yes » Give one dose of paracetamol in clinic for high fever (38.5° C or above).
. — . . » Refer URGENTLY to hospital.
(if yes, use the treatmentinstructions
forthe relevantmalariariskarea) L » Confirm through RDTs or Microscopy if available.
» Treat the child with appropriate antimalarial.
CLASSIFY o Fever (by history orfeels hot or sgff,ﬁgz‘fo » Give one dose of paracetamol in clinic for high fever (38.5° C or above).
FEVER temperature 37.5° C*** or above). IV(I ALARIA **)** » Advisemotherwhento returnimmediately
» Follow-upin 3 days if fever persists.
LOOK AND FEEL N » If feveris pr.esent(-:.lveryday f.orrr.iorethe.m7 days,refer.fc.nrassessr?ent.
» Take the slide (thick and thin) immediately before giving IM artimether or
e Lookorfeel forstif neck. quinine and send it with the patient.
» Give first dose of IM artimether or quinine for suspected severe or
: VERY SEVERE : :
e Lookforrunnynose. IF NO * Any general danger sign or FEBRILE complicated malaria.
o Stiff neck. » Give first dose of an appropriate antibiotic.
DISEASE » Treat the child to prevent low blood sugar.
in Lookforsignsof MEASLES » Give one dose of paracetamol in clinic for high fever (38.5° C or above).
. » Refer URGENTLY to hospital.
e Generalizedrash of measlesAND
* One ofthese:cough,runnynose, * Fever for more than two days. » Give one dose of paracetamol in clinic for high fever (38.5° C or above).
orredeyes. AND FEVER - » Treat other cause of fever accordingly
- Runny nose PRESENT or MALARIA » Advise mother when to return immediately
- Measles PRESENT or UNLIKELY » Follow-up in 3 days if fever persists.
tme s s e e Eme m- - Other cause of fever PRESENT » If fever is present every day for more than 7 days, refer for assessment.
Lookformouthulcers. » Give first dose of an appropriate antibiotic.
. " » Give one dose of paracetamol in clinic for high fever (38.5° C or above).
Are they deep and extensive? MEASLES NOW * Any general danger sign or SEVERE » If clouding of the cornea or pus draining from the eye, apply
. ¢ Clouding of comea or . .
¢ Lookforpusdrainingfromthe eye. OR WITH IN THE « Deeb or extensive mouth COMPLICATED chloramphenicol eye ointment.
P MEASLES™***** » Treat the child to prevent low blood sugar.

Lookfor cloudingof the cornea.

LAST 3 MONTHS

ulcers.

*  ACT Atenesinhe based Combiration Therapy.

% %K
% ok ok

These tenperatures are based on axillay tenperature.

Other important conplicatians of measles - pneunonia, stricby diarhoea,

ear infectian, and manutrifon - are dassifed in other tables

» Give Vitamin A.
Refer URGENTLY to hospital.

MEASLES WITH

» Give one dose of paracetamol in clinic for high fever (38.5° C or above).
» If pus draining from the eye, treat eye infection with chloramphenicol eye

last 3 months.

O FUsEEnNE Tm i G EYEAND/OR ointment. If mouth ulcers, treat with gentain violet
e MOUTH Give Vitamin A.
* Mouth ulcers. COMPL!,S;ATIONS Advice mother when to return immediately
» Follow-up in 2 days.
» Give one dose of paracetamol in clinic for high fever (38.5° C or above).
* Measles now or within the MEASLES » Give Vitamin A.

» Advice mother when to return immediately
o Follow-up in 2 days if not improving or if measles now follow-up in 2 days

** RDT is Rapid Diagnasti Test.
*Hkk A ted(Qinicd)
(Gwe Chlaoquinefor Vivax Malariaand ACT for Faldparum Maaria)

daria cases may be confimed through RDTs or Micioscopy for detemminirg wether it is a Vivax or Faldparum Maaiia and then treat appropriately

SORE THROAT EAR PROBLEM FEVER, MALARIA, MEASLES,




THEN CHECK FOR MALNUTRITION

» Give Vitamin A.

¢ Visibleseverewastingor SEVERE p
» Treat the child to prevent low blood sugar
o Oedema of bothfeet. MALN UTRITION » Refer URGENTLY to hospital.
» Assessthe child'sfeedingand counselthe motheron feeding
accordingto the FOOD boxon the COUNSEL THE MOTHER
i VERY chart.
O LA BT Bl LOW WEIGHT » Advisemotherwhento returnimmediately
» If feedingproblem follow-upin 5 days.
» Follow-upin 30 days.
» If childis less than 2 years old, assess the child’'sfeedingand
« Notverylowweightforage AND NOT VERY gcgnJ;eSItEhLeT T{Etlr\;l%r‘?'lr-li fEe;i:\:]:ccordmgo the FOOD boxon the|
no othersignsof malnutrition/. LOW WEIGHT :

» Advisemotherwhentoreturnimmediately
» Iffeedingproblemfollow-ugn5 days.

Classify
LOOKAND FEEL: NUTRITIONAL
STATUS
o Lookforvisibleseverewasting.
o Lookand feel foroedemaof bothfeet.
o Determineweightforage.
THEN CHECK FOR ANAEMIA
LOOK
Classify
o Lookforpalmarpallorls it: ANAEMIA

Severe palmarpallor?
Some palmarpallor?

o Severe palmarpallor

SEVERE ANAEMIA

» Treat the child to prevent low blood sugar
» Refer URGENTLY to hospital.

» Assess the child'sfeeding and counselthe mother on feeding|
accordingto the FOOD box on the COUNSEL THE MOTHER

» chart.

» Giveiron.

e Some palmarpallor ANAEMIA » Give oral antimalarial if high malaria risk.
Deworm if child is two years or older & has not had a dose in
» previoussixmonths orhasevidenceorworminfestation
» Advisemotherwhentoreturnimmediately
¢ No palmarpallor NO ANAEMIA » No additionakreatment.

THEN CHECK CHILD'S IMMUNIZATION, VITAMIN A SUPPLEMENTATION, AND DEWORMING STATUS

AGE VACCINE

Birth BCG OPV-0 e

6 weeks PENTAVLENT-1 OPV-1 VITAMINA e if childis 6 monthsor olderand has o ifchildis 1 year or olderand has
IMMUNIZAION —oveers PENTAVLENT2 OPV2 SUPPLEMENTATION  notreceiveda dosein the last6 DEWORMING ltrnhotIrecte(;veddtter\:vorr_nmgu(liosemf
SCHEDULE: STATUS: months,give a dose of vitaminAin STATUS: e last6 months,givea doseo

) 15 weeks PENTAVLENT-3 OPV-3 " the clinic " Mebendazole500mg (singledose)

9 months MEASLES-1

15 months MEASLES-2

ofage

ASSESS OTHER PROBLEMS

MAKE SURE CHILDWITHANY GENERAL DANGER SIGNISREFERRED afterfirstdose of an appropriateantibioticand otherurgenttreatments.

Exception: Rehydrationof the childaccordingto Plan C may resolvedangersignsso thatreferralis no longerneeded.




TREAT THE CHILD

CARRY OUT THE TREATMENT STEPS IDENTIFIEDON
THE ASSESS AND CLASSIFY CHART

TEACH THE MOTHER TO GIVE
ORAL DRUGS AT HOME

Follow the instructions below for every oral drug to be given at home.
Also follow the instructions listed with each drug's dosage table.

» Determine the appropriate drugs and dosage for the child's age
or weight.

» Tell the mother the reason for giving the drug to the child.
» Demonstrate how to measure a dose.

» Watch the mother practice measuring a dose by herself.

» Ask the mother to give the first dose to her child.

» Explain carefully how to give the drug, then label and package
the drug.

» If more than one drug will be given, collect, count and package
each drug separately.

» Explain that all the oral drug tablets or syrups must be used to
finish the course of treatment, even if the child gets better.

» Check the mother's understanding before she leaves the clinic.

» Give an Appropriate Oral Antibiotic

» FOR PNEUMONIAAND ACUTE EAR INFECTION:

FIRST-LINE ANTIBIOTIC: AMOXYCILLIN
SECOND-LINE ANTIBIOTIC: CEPHRADINE
AMOXYCILLIN
» Give twotimes ) CEPHRAD:_[NE
dailyfor5 days » Give threetimesdailyfor5 days
SYRUP SYRUP SYRUP SYRUP
AGE or WEIGHT 125 mg 250 mg 125 mg 250 mg
per 5 ml per 5 ml per 5 ml per 5 ml
2 months up to 12 months
(4-<10 kg) 5ml 2.5ml 5ml 2.5ml
12 months up to 5 years
(10 -19 kg) 10 ml 5ml 10 ml 5ml

» FOR DYSENTERY AND CHOLERA:
Give recommendedantibiotidor5 days.

FIRTS-LINE ANTIBIOTIC CIPROFLOXCIN
SECOND-LINE DRUG MeTRONDAZOLE (REFER TO FoLLow up Box)
CIPROFLOXCIN METRONIDAZOLE
» Give twotimesdailyfor3 days » Give threetimesdailyfor5 days
AGE or WEIGHT TABLET SYRUP TABLET SYRUP
500 mg 250 mg per 5 ml 200 mg 200 mg per 5 ml
2 months up to 4 months
(4 - <6 kg)
4 months up to 12 months
(6 - <10 kg) 1/5 1.5ml
12 months up to 3 years
(10 < 14 kg) 13 3.5ml 12 2.5ml
3 years up to 5 years
(14 - 19 kg) 112 5ml 1 5mi

ANTIBIOTICS

MALNUTRITION and ANAEMIA
IMMUNIZATION STATUS TREAT




TEACH THE MOTHER TO GIMVE
ORAL DRUGS AT HOME

Follow the instructions below for every oral drug to be given at home.
Also follow the instructions listed with each drug's dosage table.

» IFCHLOROQUINE:
e Explain to the mother that she should watch her child carefully for 30 minutes after giving a dose of

chloroquine. If the child vomits within 30 minutes, she should repeat the dose and return to the clinic for

addifional tablets.

o Explain that itching is a possible side effect of the drug, but is not dangerous.

» Give an Oral Antimalarial

ANTIMALARIAL FOR FALCIPARUM MALARIA :
ANTIMALARIAL FOR VIVAX MALARIA: CHLOROQUINE

ACT (Artemesinine based Combination Therapy),

» IFArtemesinine based Combination Therapy (ACT), which is Artesunate + SULFADOXINE - PYRIMETHAMINE:
¢ Give the first dose as directly observed therapy in the clinic.
o If the child vomits the drug within 30 minutes of intake, repeat the dose.

Dose in mg (No. of tablets)

» Give Zinc Suspension

P Along with increased fluids and continued feeding, all children with diarhoea should be given

Zinc Suspension for 10 days

AGE Zinc Sulphate (20mg /5ml)
Up to 6 months 2.5ml
6 months up to 5 years 5mi

» Give Multivitamin / Mineral Supplement

»  For persistent diarrhoea, give 5 ml (one tea spoon) once daily of mulfiviamin minerals for 2 weeks

each 5 ml contains

Vitamin-A: 8000 IU (800 micrograms)
Folate: 100 micrograms
Magnesium: 150 mg

Iron: 20 mg

Zinc: 20 mg

Copper: 2mg

»  Give paracetamol every 6 hours until high fever or sore throat or ear pain is relieved.

PARACETAMOL
AGE or WEIGHT TABLET (500 mg) SYRUP (120 mg per 5 ml)
2 months up to 6 months (4- <7 kg) 2.5ml
6 months up to 3 years (7- <14 kg) 1/4 5ml
3 yearsup to 5 years (14 - 19 kg) 1/2 10 ml

> - - -
Artesunate (50 mg) Sulfadoxine-Pyrimethamine (500/ 25mg) G’ ve VI tam in A
AGE » Give two doses.
DAY 1 DAY 2 DAY 3 DAY 1 DAY 2 DAY 3 e Give first dose in clinic.
5 months up to 12 months 25 (%) 25 (%) 25 (%) 250/ 12.5 (%4) e Give mother one dose to give at home the next day.
1 year to 5 years 50 (1) 50 (1) 50 (1) 500/25 (1) AGE VITAMINA CAPSULES
200 000 IU 100 000 IU
CHLOROQUINE Up to 6 months 50 000 IU
> Give for 3 days
v 6 months up to 12 months 1/2 capsule 1 capsule
TABLET TABLET SYRUP
AGE or WEIGHT (150 mg base) (100 mg base) (50 mg base per 5 ml) 12 months up to 5 years 1 capsule 2 capsules
DAY 1| DAY 2| DAY 3| DAY 1| DAY 2| DAY 3| DAY 1 | DAY 2 DAY 3
oy 2O a2 |z | 2 |4 1 | 12 | 75ml|7.5ml| 50ml » Give Iron
:fo’?zq“:i;)p todyears | 4 1 12 | 112 | 112| 12 | 15.0mi[15.0mi| 5.0ml » Give one dose daily for 14 days.
3 yearsupto 5 years 112] 112 | 112 2 2 1 IRON/FQLATE TABLET IRON SYRUP
(14 - 19 kg) AGE or WEIGHT Ferrous sulfate 200 mg + Ferrous Fumarate 100 mg
250 mcg Folate per 5 ml
(60 mg elemental iron) (20 mg elemental iron per ml)
2 months up to 4 months (4 - <6 kg) 1.00 ml
4 months up to 12 months (6 - <10 kg) 1.25ml
» Give Paracetamol for High Fever (> 38.5°C) or
g —_— - 12 months up to 3 years (10 - <14 kg) 12 2.00 ml
-
Sore Throat or Ear Paln 3 yearsupto 5 years (14 - 19 kg) 1/2 25ml

» Give Mebendazole

» FOR TREATMENT OF ANEMIAAND IFSTOOLS POSITVE FOR WORMS OR:
If the childis 1 year or older and has not had a dose in the previous 6 months or
If childis less then 12 months of age and has evidence of wom infestation, such cases should be referred
and managed on case by case basis.

GIVE MEBENDAZOLE AS A SINGLE DOSE

INCLINL.

AGE or WEIGHT

MEBENDAZOLE (500 mg)

ALBENDAZOLE (200 mg)

Above 12 months (10 - <19 kg)

1

1




TEACH THE MOTHER TO TREAT LOCAL INFECTIONSAT HOME

» Dry the Ear by Wicking

» Drytheear at least3 timesdaily

Rollclean absorbentclothor soft,strongtissuepaperintoa wick.

Place the wickin the child'sear.

Remove the wickwhen wet.

Replace the wickwitha cleanone and repeatthese stepsuntilthe ear is dry

e o o o

» Explainto themotherwhatthetreatmeniis and why it should be given.

» Describethetreatmentsteps listed in the appropriatebox.

» Watchthemotheras she doses thefirsttreatmeniin the clinic (exceptremedy
for cough or sore throat).

» Tell her how oftento do the treatmentat home.

» If needed for treatmentat home, give mother the tube of chloramphenicol
ointmentor a small bottleof gentianviolet.

» Check the mother'sunderstandingbeforeshe leaves theclinic.

» Treat Eye Infection with Chloramphenicol

Eye Ointment

»Clean botheyes 3 timesdaily

e Washhands
e Askchildto closethe eye.
e Use cleanclothand waterto gentlywipe away pus.

» Then applyChloramphenicoéye ointmentin botheyes 3 timesdaily

e Askthe childto lookup.
e  Squirta smallamountof ointmenton the insideof the lowerlid.
e  Wash handsagain.

Treat untilrednessis gone.
Do notuse othereye ointmentsor drops,or putanythingelse in the eye.
Returnto clinicimmediatelyif infectionbecomesworse.

» Treat Mouth Ulcers with Gentian Violet

» Treatthe mouthulcerstwicedaily
e  Washhands.
e  Wash the child'smouthwithcleansoftclothwrappedaroundthe fingerand wet withsalt water
¢ Paintthe mouthwithhalf-strengtlgentianviolet(0.25 %).
e Wash handsagain.

» Soothe the Throat, Relieve the Cough
with a Safe Remedy

+ Safe remediesto recommend:
Breastmilkfor exclusivelybreastfedinfant.
Honeywithwater: one tea spoonhoneyin half cup of luke warm water
Green tea, Soupetc.

¢ Harmfulremediesto discourage:
Coughsyrupcontainingcodeine,antihistaminesalcohol,atropineand expectorants.
Oral and nasal decongestants
Do notmassageor bindthe chest
Do notgive opium,alcoholetc.

ORALDRUGS
LOCALINFECTIONS




10

GIVE THESE TREATMENTS IN
CLINIC ONLY

» Explainto the motherwhythedrugis given.

» Determinethe dose appropriatefor the child's weight(orage).

> Use a sterileneedleand sterilesyringe. Measurethe dose accurately
> Give thedrug as an Intramusculainjection.

» Ifchild cannotbe referred,followtheinstructionsprovided.

» Treat the convulsing Child with
Diazepam

FOR CHILDRENBEING REFERRED URGENTLY:

» Give Intramuscular Antibiotics

» Givefirstdose of Intramuscula@Ampicillimnd Gentamicinand refer childurgentlyto hospital.

IFREFERRAL ISNOT POSSIBLE:

» Repeatthe Ampicillimnd Gentamicinor Chloramphenicoinjectionin divideddosesevery
12 hoursfor7 and 5 days respectively
» Thenchangeto an appropriateoral antibiotido complete10 days of treatment.

AGE or WEIGHT

AMPICILLIN
Dose: 50 mg per kg

Add 3 ml sterilewaterto vial containing
500 mg = 3.5ml at 143 mg/ml

GENTAMICIN
Dose: 7.5 mg per kg
1 vial= 40mg/2ml

CHLORAMPHENICOL
Dose: 40 mg per kg
Add 5.0 ml sterilewater to vial containing
1000 mg = 5.6 ml at 180 mg/ml

2 monthsup to 4 months (4 - < 6 kg) 1.5 ml=214 mg 1.5ml=30 mg 1.0 mi= 180 mg
4 monthsup to 9 months (6 - < 8 kg) 2 ml= 286 mg 2.5ml=50 mg 1.5 ml= 270 mg
9 monthsup to 12 months (8 - < 10 kg) 3 ml=429 mg 3 mi=60 mg 2.0 ml= 360 mg
12 monthsup to 3 years (10 - < 14 kg) 3.5 ml= 500 mg 4 ml=80 mg 2.5 ml= 450 mg
3 yearsupto5 years (14- 19 kg) 5ml=715 mg 5 ml=100 mg 3.5ml= 630 mg

ManagetheAirway:
Turnthe childon the side to avoidaspiration
» Do notinsertany thingin the mouth

» Give Quinine HCL/ARTEMETHER INJ.

FOR CHILDRENBEING REFERRED WITHVERY SEVERE FEBRILE DISEASE:

» Checkwhichquinine*/artemetheformulatioris availablein yourclinic.
» Givefirstdose ofintramusculaguinine/artemetheand referchildurgentlyto hospital.

» If lowriskof malaria,do notgive quinine/artemetheto a childless than4 monthsofage.

IFREFERRAL ISNOT POSSIBLE:

» Givefirstdose ofintramusculaguininéartemether
» The childshouldremainlyingdownforone hour
» Repeatthe quinineinjectiomat 4 and 8 hourslater and then every 12 hoursuntilthe childis able to take an oral

antimalarial Do not continuequinineinjectionsformore than 1 week.
» In case ofintramusculaartemetherinjectiongive 1.6mg/kgbodyweighteveryday for7 days.
» If lowriskof malaria,do notgive quinineto a childless than4 monthsofage.

for Severe Malaria

» Iflipsand tongueare blue, openthe mouthand make surethe airwayis
clear
» If necessaryremovesecretionsfromthe throatthrougha catheterinserted
throughthe nose
Give DiazepamRectally:
» Draw up the dose of diazepamintoa smallsyringe
» Add2-3 mlwater Then removethe needle
» Attacha pieceof nasogastridube to the syringeif possible.
» Insert4 to 5 cm of the tube or tip of the syringeintothe rectumand inject
the diazepamsolution.
» Holdbuttockstogetherfora few minutes
AGE or WEIGHT Diazepam Given Rectally (10 mg=2ml)
Dose 0.5mg kg
Lessthen7 days  (If weight< 2.5 kg) 0.25ml
Lessthen7 days  (If weight> 2.5 kg) 0.5ml
7 daysup to4 months(3 - < 6 kg) 0.5ml
4 monthsup to 12 months (6- < 10 kg) 1ml
12 monthsup to 3 years (10- < 14 kg) 1.25ml
3 yearsupto5 years (14 - 19 kg) 1.5ml
IfHigh Fever, LowertheFever:
» Spongethe childwithtap water
» Give antipyretic
Treatthe child to preventlow blood suger.

INTRAMUSCULAR QUININE HCL (in 2 ml ampoules) INTRAMUSCULAR ARTEMETHER
(1ml ampoules)
AMPOULES (300 mg/mi) AMPOULES (40 & 80 mg/mi)
AGE or WEIGHT
Draw up this dose of Add this Total diluted
undiluted quinine amount of solufonto 40 mg/ml 80 mg/ml
in syringe normal saline administer (60 mgmy)

2 monthsup to 4 months (4 - < 6 kg) 0.2ml 0.8 ml 1.0 ml 0.2ml 0.1ml

4 monthsup to 12 months (6 - < 10 kg) 0.3ml 1.2ml 1.5 ml 0.4 ml 0.2ml
12 monthsup to 2 years (10 - < 12 kg) 0.4 ml 1.6 ml 2.0ml 0.5 ml 0.25ml
2 yearsupto 3 years (12-< 14 kg) 0.5 ml 2.0ml 2.5ml 0.5 ml 0.25ml

3 yearsupto5 years (14 - 19 kg) 0.6 ml 2.4ml 3.0ml 0.5ml 0.3 ml

* In Pakistan Quinine HCL is available in ampoules of 300mg / ml.




- » TreattheChild
» Treat Wheezing: to PreventLow Blood Sugar

» CHILDREN WITH WHEEZING AND GENERAL DANGER SIGN OR STRIDOR -
. Give one dose of rapid acting bronchodilator and REFER immediately > K the child is able to breastfeed:

> CHILDREN WITH WHEEZING AND CHEST INDRAWING AND/OR FAST BREATHING Ask the mother to breastfeed the child.

. Give a rapid acting bronchodilator and reassess the child 30 minutes later - .
P 9 » K the child is not able to breastfeed but is able to swallow:
IF: THEN: Give expressed breast milk or a breast milk substitute.
CHEST INDRAWING OR Treat for PNEUMONIA _ It neither of these is available, give sugar water.
FAST BREATHING PERSISTS ———> Give oral salbutamol for 5 days. Give 30-50 ml of milk or sugar water before departure.
NO FAST BREATHING ___, Treat for NO PNEUMONIA COUGH OR COLD To make sugar water: Dissolve 4 level teaspoons of sugar
Give oral salbutamol for 5 dats, (20 grams) in a 200-ml cup of clean water.

» I the child is not able to swallow:

Give 50 ml of milk or sugar water by nasogastric tube.

CHILDREN WITH WHEEZING AND NO DANGER SIGNS, NO STRIDOR,NO CHEST

INDRAWING NO FAST BREATHING
. Treat for no pneumonia: cough or cold
. Give oral salbutamol for 5 days

RAPID ACTING BRONCHODILATOR ORAL SALBUTAMOL » Give An Antibioticfor Streptococcal
» Three times daily for five days h
AGE or WEIGHT Nebulized Salbutamol M;;;r Zﬁa"cffdﬁ'ﬁif' TABLETS SYRUP So re T roat
(5mg/m} (160meg/dose) AGE or WEIGHT 2mgy | (2mgsm) > Give a single dose of Intramuscular Benzathine Penicillin
2 months up to 6 months 0.25 ml 2 ths up to 6 ths
(4- <7 kg) (plus 2.0 ml sterile water) 1 puff mem "(’;_ <7 ,';j’" 1/4 1.25ml Age Benzathine Penicillin
(600,000 units add 5 ml sterile water)
6 months up to 12 months 0.5ml i
e ;lﬁ <10 kr!;on (plus 2.0 mI sgie water) 1 to 2 puffs 6 months (ép- t31:’2kr;30nths 12 2.5ml < 5years 600,000 unit
12 ths up to 5 0.5ml 12 months up to 5 years
e ( 1ul;i 19 k};am (plus 2.0 i stuie water) 2 to 3 puffs (10- 19 kg) 1 5ml OR

» Give Amoxyecillin for 10 days (see "Appropriate Oral Antibiotic" box
for dose of Amoxycillin)

1

CONVULSIONS
INTRAMUSCULARANTIBIOTIC
INTRAMUSCULAR QUININE
WHEEZING, LOW BLOOD SUGAR
STREPTOCOSCAL SORE THROAT



12

GIVE EXTRA FLUID FOR DIARRHOEA AND CONTINUE FEEDING

(See FOOD advice on COUNSEL THE MOTHER chart)

» Plan A: Treat Diarrhoea at Home » Plan B: Treat Some Dehydration with ORS

Counsel the mother on the 3 Rules of Home Treatment: Give in clinic recommended amount of ORS over 4-hour period
Give Extra Fluid, Continue Feeding, When to Return

» DETERMINE AMOUNT OF ORS TO GIVE DURING FIRST 4 HOURS.

1. GIVE EXTRA FLUID (as much as the child will take)

4 months up to 12 months up to 2 yearsup to
AGE* Up to 4 months
12 th 2 years 5 years
» TELL THE MOTHER: months v y
- Breastfeed frequently and for longer time at each feed. WEIGHT <6kg 6-<10kg 10-<12kg 12-19kg
- If the child is exclusively breastfed, give ORS or clean water in addition to breast milk
- If the child is not exclusively breastfed, give one or more of the following: ORS solution, n ml 200 - 400 400 - 700 700 - 900 900 - 1400

food-based fluids (such as soup, rice water, and yoghurt drinks), or clean water. * Use the child's age only when you do not know the weight. The approximate amount of ORS required (in ml) can
also be caluclated by multiplying the child's weight (in kg) times 75.

It is especially important to give ORS at home when:
- the child has been treated with Plan B or Plan C during this visit. e |f the child wants more ORS than shown, give more.

- the child cannot return to a clinic if the diarrhoea gets worse. e For infants under 6 months who are not breastfed, also give
100-200 ml clean water during this period.

» TEACH THE MOTHER HOW TO MIX AND GIVE ORS, GIVE THE MOTHER 2 PACKETS
OF ORS (1000 ml) TO USE AT HOME. » SHOW THE MOTHER HOW TO GIVE ORS SOLUTION.

e Give frequent small sips from a cup.

» SHOW THE MOTHER HOW MUCH FLUID TO GIVE IN ADDITION TO THE USUAL e |f the child vomits, wait 10 minutes. Then continue, but more slowly.

FLUID INTAKE: e Continue breastfeeding whenever the child wants.
Up to 2 years 50 to 100 ml after each loose stool
2 years or more 100 to 200 ml after each loose stool » AFTER 4 HOURS:

e Reassess the child and classify the child for dehydration.

Tell the mother to: o Select the appropriate plan to continue treatment.

- Give frequent small sips from a cup. e Begin feeding the child in clinic.
- If the child vomits, wait 10 minutes. Then continue, but more slowly.

- Continue giving extra fluid until the diarrhoea stops. > IF THE MOTHER MUST LEAVE BEFORE COMPLETING TREATMENT:

e Show her how to prepare ORS solution at home.
e Show her how much ORS to give to finish 4-hour treatment at home.

> GIVE ZINC SUSPENSION « Give her enough ORS packets to complete rehydration. Also give her 2 packets
- Along with increased fluids and continued feeding, all children with diarrhoea should as recommended in Plan A.
be given Zinc Suspension for 10 days e Explain the 3 Rules of Home Treatment:
AGE Zinc Suspension (20mg / 5ml) > GIVE ZINC SUSPENSION
PR — - Along with increased fluids and continued feeding, all children with diarrhoea should
p to 6 months 25ml be given Zinc Suspension for 10 days
6 months up to 5 years 5ml AGE Zinc Suspension (20mg / 5ml)
Up to 6 months 2.5ml
6 months up to 5 years 5ml
2. CONTINUE FEEDING
See COUNSEL THE MOTHER chart 1. GIVE EXTRA FLUID

See Plan A for recommended fluids

2. CONTINUE FEEDING and
See COUNSEL THE MOTHER chart

3. WHEN TO RETURN

3. WHEN TO RETURN




GIVE EXTRA FLUID FOR DIARRHOEA AND CONTINUE FEEDING

(See FOOD advice on COUNSEL THE MOTHER chart)

» Plan C: Treat Severe Dehydration Quickly

FOLLOW THE ARROWS. IF ANSWER IS "YES", GO ACROSS. IF "NO", GO DOWN.

START HERE

Can yougive
intravenous(IV) fluid
immediately?

NO

Is IV treatment
availablenearby
(within30 minutes)?

||
NO

L 2

Are youtrainedto
use a naso-gastric
(NG) tube for
rehydration?

||
NO

¥

| Can the childdrink?

NO

4

Refer URGENTLY to
hospitalforlV or NG
treatment

YES .

StartlV fluidimmediatelylf the childcan drink,give ORS by mouthwhilethe dripis
set up. Give 100 ml/kgRinger'sLactate Solution(or; if notavailable,normalsaline),
dividedas follows:

AGE First give Then give
30 ml/kg in: 70 ml/kg in:
Infants j
(under12 months) 1 hour 5 hours
Children . .
(12 monthsup to 5 years) 30 minutes 2 1/2 hours

*

Repeat once if radial pulse is still very weak or not detectable.

Reassess the childevery 1- 2 hours. If hydrationstatusis notimproving,give the IV
dripmore rapidly

Alsogive ORS (about5 mi/kg/tour)as soonas the chil can drink: usually after

3-4 houss (infans) or 1-2 hours(children)

Reassess an infant after6 hoursand a child after 3 hours.Classifydehydraion.Then
choosethe appropriateplan (A, B, or C) to contirue treatment.

» GIVE ZINC SUSPENSION

- Along with increased fluids and continued feeding, all children with diarrhoea should
be given Zinc Suspension for 10 days

AGE Zinc Suspension (20mg / 5ml)
Up to 6 months 2.5ml
6 monthsupto 5 years 5ml

GIVE VITAMIN-A SUPPLEMENTATION, AS
EEDED

Refer URGENTLY to hosgtalforlV treatment.
If the child can drink, provide the motherwithORS solutis and show her how to give
frequentsipsduringthe trip.

GIVE MEBENDAZOLE, AS NEEDED

YES .1

Startrehydratio by tube (or mouth) withORS solutiongive 20 mi/kg/haur for6 hours

(totalof 120 mikg).

Reassess the childevery 1-2 hous:

- Ifther is repeated vomitingor increasirg abdoninal distension,give the fluidmowe
slowly

- If hydrationstatus is notimprovingafter 3 houss, send the childforlV therapy

After6é hours,reassessthe chill. Classify dehydration.Then choose the appropiate

plan(A, B, or C) to continuetreatment.

IMMUNIZE EVERY SICK CHILD, AS NEEDED

NOTE:
o If possille, observe the childat least6 hoursafter rehydrationto be surethe mother
can maintainhydrationgivingthe childORS soluionby mouth.

13
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GIVE FOLLOW-UP CARE

> Care for the child who returns for follow-up using all the boxes that match the
child's previous classifications.

» I the child has any new problem, assess, classify and treat the new problem
as on the ASSESS AND CLASSIFY chart

» PNEUMONIA

After3 days:

Checkthe childforgeneraldangersigns.

Assessthe childfor coughor difficultbreathing. } See ASSESS & CLASSIFY chart.
Ask:

- Is the childbreathingslower?

- Istherelessfever?

- Is the childeatingbetter?

- Is the childwheezing?

Treatment:

» If child has chest indrawing or has fast breathing
and with or without wheeze, give a dose of intramusculaAmpicillimnd Gentamicin.
If wheezingalso give three cyclesof rapidlyactingbronchodilator

» If breathing rate, fever and eating are the same, with or without wheeze, changeto the second-
line antibioticand advisethe motherto returnin 3 days. If wheezingnow or had wheezingon first
visitgive/continueoral salbutamol (If thischildhad measleswithinthe last3 months,refer).

» If breathing rate slower, less fever, or eating better, with or without wheezing, completethe 5
days of antibioticlf wheezingnow or had wheezingon firstvisitgive/continueoral salbutamoFor
fivedays.

» If child had no wheeze on the first visit but has wheeze now and had no general danger signs
or stridor, or chest indrawing or fast breathing, treatas in"NoPneumonia:Coughor Cold-
Wheeze" box.

» NO PNEUMONIA: COUGH OR COLD- WHEEZE

After3 days:

Checkthe childforgeneraldangersigns.
Assessthe childforcoughor dificultbreathing. } See ASSESS & CLASSIFY chart.
Treatment:
» If any general danger sign or stridor -, treatas VERY SEVERE DISEASE, give a dose of
pre-referralintramusculaantibioticsIf wheezingnow give one dose of rapidacting
bronchodilatoand refer URGENTLY to hospital.

» If fast breathing or chest indrawing, withwheeze also give a dose of rapidactingbronchodilator
and reassessaccordingto "treatwheezing"box.

» If child is wheezing but has no general danger signs, no stridor, no chest indrawing or no
fast breathing

- ifthisis the firstepisodeof wheezingor if the childhad previousepisodesbuthas notbeen
referred,give salbutamoland referforassessment.

- Ifthe childhas alreadybeen referredfora previousepisodeof wheezingadvisethe motherto
continuewithtreatmentprescribedby the referralhospital Advisethe motherto returnif the
child'sbreathingbecomesmore dificult.If thischildreturnsbecauseconditiorhas worsened,
referURGENTLY to hospitalforfurthertreatment.

» If had wheeze and now no wheezing- complete5 days of oral salbutamol.

» DYSENTERY

After2 days:

Assessthe childfordiarrhoea. > See ASSESS & CLASSIFY chart.
Ask:
- Aretherefewerstools?
- Is therelessbloodin the stool?
- Istherelessfever?
- Is therelessabdominalpain?
- Is the childeatingbetter?
Treatment:
» If the childis dehydrated, treatdehydration.
» If numberof stools,amountof bloodin stools,.fever abdominalpain, or eatingis worse-referto
hospital.
» If number of stools, amount of blood in stools, fever, abdominal pain, or eating is the same:
AddmetronidazoleGive for5 days.Advisethe motherto returnin 2 days.
Exceptions - if the child:
- islessthan12 monthsold, or
- was dehydratedon the firstvisit,or Refer to hospital.
- had measleswithinthe last 3 months

» If fewer stools, less blood in the stools, less fever, less abdominal pain, and
eating better, continuegivingthe same antibiotiauntilfinished.




GIVEFOLLOW-UP CARE

» Care for the child who returns for follow-up using all the boxes that match the
child's previous classifications.

» K the child has any new problem, assess, classify and treat the new problem as
on the ASSESS AND CLASSIFY chart

» PERSISTENT DIARRHOEA

After5 days:

Ask:

- Has the diarrhoeastopped?

- How manyloosestoolsis the childhavingper day?
Treatment:

» If the diarrhoea has not stopped (child is still having 3 or more loose stools per
day), do a fullreassessmenfof the child.Give any treatmentneeded. Then referto
hospital.

» If the diarrhoea has stopped (child having less than 3 loose stools per day), tellthe
motherto followthe usualfeedingrecommendationgor the child'sage.

» Tell the motherto continuegivingmultivitamimineralssupplementfortwo weeks.

» MALARIA(Low or High Malaria Endemic Area)

If fever persistsafter 3 days, or returnsimmediatelyif the same symptomsreappearwithin28 days:
Do a fullreassessmenbf the child. Assessforothercausesoffever > See ASSESS & CLASSIFY chart.

Treatment:

» If the childhas any general danger sign or stiff neck, treatas VERY SEVERE FEBRILE DISEASE.
» If the childhas any cause of fever other than malaria, providetreatment.

» If malaria is the only apparent cause of fever:

- Treat withthe second-lineoral antimalarial (If no second-lineantimalarials available,referto
hospital.Advisethe motherto returnagainin 2 daysif the fever persists
- If feverhas been presentfor7 days, referforassessment.

» EAR INFECTION

After5 days:
Reassessforear problem. > See ASSESS & CLASSIFY chart.

Measurethe child'stemperature.

Treatment:
» Ifthereis tender swelling behind the ear or high fever (38.5°C or above), refer
URGENTLY to hospital.

» Acute ear infection: if ear pain or discharge persists treatfor5 more days withthe
same antibioticContinuewickingto dry the ear. Follow-upin 5 days.

» Chronic ear infection: Checkthatthe motheris wickingthe ear correctlyencourageher
to continue.Checkfor complianceof treatmentprescribedby the Ear Nose & Throat
specialist

» If no ear pain or discharge, praisethe motherfor her carefultreatment.If she has not
yet finishedthe 5 days of antibiotictell her to use all of it beforestopping.

FEVER-MALARIAUNLIKELY (Malaria non endemic Area)

If fever persistsafter2 days:
Do a fullreassessmentf the child. Assessforothercausesoffever > See ASSESS & CLASSIFY chart.

Treatment:

» If the childhas any general danger sign or stiff neck, treatas VERY SEVERE FEBRILE DISEASE.
» If the childhas any cause of fever other than malaria, providetreatment.

» If malaria is the only apparent cause of fever:

- Treat withthe first-lineoral antimalarial Advisethe motherto returnagainin 2 daysif the fever persists.
- If feverhas been presentfor7 days, referforassessment.

PNEUMONIA, NO PNEUMONA, WHEEZE DYSENTERY, PERSISTENT
DIARRHOEA, EAR INFECTION, MALARIA,FEVER,

FOLLOW-UP
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GIVE FOLLOW-UP CARE

Care for the child who returns for follow-up using all the boxes that match the child's
previous classifications.

» JFthe child has any new problem, assess, classify and treat the new problem as on the
ASSESS AND CLASSIFY chart.

» MEASLES WITHEYE OR MOUTH COMPLICATIONS
After2 days:

Lookforred eyes and pus drainingfromthe eyes.
Lookat mouthulcers.
Smellthe mouth.

Treatmentfor Eye Infection:

» If pus is draining from the eye, ask the motherto describehow she has treatedthe eye infection.

If treatmenthas been correct,referto hospital If treatmenthas notbeen correct,teach mothercorrect
treatment.

» If the pus is gone but redness remains, continuethe treatment.

»  If no pus or redness, stopthe treatment.

Treatmentfor MouthUIcers:

» If mouth ulcers are worse, or there is a very foul smell from the mouth, referto hospital.

»  If mouth ulcers are the same or better, continueusinghalf-strengtlgentianviolet(0.25 %) fora

totalof 5 days.

» FEEDING PROBLEM

After5 days:
Reassessfeeding. > See questions at the top of the COUNSEL Chart
Askaboutany feedingproblemsfoundon the initialvisit.

» Counselthe motheraboutany new or continuindeedingproblems If you counselthe
motherto make significanthangesin feeding,ask her to bringthe childbackagain.

» If the childis very lowweightforage, ask the motherto return30 days after the initial
visitto measurethe child'sweightgain.

» ANAEMIA

After14 days:
» Giveiron.Advisemotherto returnin 14 daysformoreiron.
» Continuegivingironevery 14 daysfor2 months.

» If the childhas palmarpallorafter2 months,referforassessment.

» MEASLES

After2 days:
Do a fullreassessmenfof the child.> See ASSESS & CLASSIFY Chart.

Treatment:

» If general danger sign or clouding of the corrnea or deep extensive mouth ulcers or pneumonia,
treatas SEVERE COMPLICATED MEASLES.

» If pus draining from the eye or mouth ulcers, treatas MEASLES WITH EYE OR MOUTH
COMPLICATIONS.

If none of the above signs, advisethe motherwhento returnimmediately

Followup in two days if notimproving.
If the childreceivedalreadythe dose of vitaminA in the previousvisit,do notrepeat.

» VERY LOW WEIGHT

After30 days:

Weigh the childand determineif the childis stillvery lowweightforage.
Reassessfeeding. > See questions at the top of the COUNSEL chart

Treatment:
» If the childis no longer very low weight for age, praisethe motherand encourageher
to continue.

> If the childis stillvery low weight for age, counselthe motheraboutany feeding
problemfound.Ask the motherto returnagainin one month.Continueto see the child
monthlyuntilthe childis feedingwelland gainingweightregularlyor is no longervery
lowweightforage.

Exception:
If youdo notthinkthatfeedingwillimprove,or if the childhas lost weight, referthe
child.

IF ANY MORE FOLLOW-UP VISITS ARE NEEDED BASED ON THE
INITIALVISIT OR THIS VISIT, ADVISE THE MOTHER FOR THE
NEXT FOLLOW-UP VISIT

ALSO,ADVISE THE MOTHER WHEN TO RETURN IMMEDIATELY.
(SEE COUNSEL CHART)




COUNSEL THE MOTHER

FOOD

» Assess the Child’'s Feeding

Ask questionsboutthechild'susualfeedingand feedingluringthisiliness,Comparethemother'snswerstothe Feeding Recommendations
forthechild'sage intheboxbelow

ASK
» Do youbreastfeedourchild?
- Howmanytimesduringtheday?
- Do youalsobreastfeediuringthenight?

» Doesthechildtakeanyotherfoodorfluids?
- Whatfoodorfluids?
- Howmanytimesperday?
- Whatdo youuse tofeedthechild?
- Ifverylowweighforage:Howlargeareservings?

» Duringthisillnesshas thechild'sfeedingchanged?Ifyes, how?

17

MEASELS
FEEDING PROBLEM ASSESS FEEDING
PALLOR, VERY LOW WEIGHT COUNSEL
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» Feeding Recommendations During Sickness and Health

Up to 6 Months
of Age

e Breastfeed as oftenas the child
wants,day and night,at least8 times
in 24 hours.

o Breastfeed at leastfor 10 minuteson
each breastevery time

e Do notgive otherfoods
water

e Do notuse bottlesor pacifiers

6 Months
up to
12Months

E
Breastfeedas oftenas the childwants.

Give adequate servingsof:
Khichri*Rice (Bhatt)*withseasonal
vegetables(Carrot, Spinach,Potatoes
etc.), or MincedMeat. Rice Kheer Suji
ka Halwa or Kheer*, Dalia*,
Vermicells*, Choori*,Mashed Potato
orvegetables*,Egg, Bananaand
othersSeasonal fruits.

(upto9 monthsfoodshouldbe

mashed)

- 3 timesper day if breastfed;

- 5 timesper day if notbreastfed.

- Each servingshouldbe equivalentto
1/2-3/4 ora cup.

12Months
up to
2Years

o Breastfeedas oftenas the child
wants.

o Give adequateservingsof:
Roti, Parattha, Khichrior Rice, Curry
MincedMeat, Chicken,Egg,
SeasonalVegetables,Choori,
VermicellB, and/orany foodslisted
for 6-12 monthschild

« Give foodat least3 timesper day

AND

e Give alsosnacks2 timesper day
betweenmeals suchas seasonalfruit
(Banana,Apple,Mango, Orange etc.)
Biscuithome made Pakoraor
Samosa, Lassi, Yoghurt,Breadwith
Egg, Halwa etc.
OR
Familyfoods5 timesper day

2 Years
and Older

e Give familyfoodsat 3 meals each
day Also, twicedaily give nutritious
foodbetweenmeals, suchas:

e Seasonalfruit(Banana,Apple,
Mango, Orange etc.) Biscuit,Rusk,
Chips,Pakora, Samosa, Lassi,
Yoghurt,BreadwithEggs, Halwa etc.

Wash your hands before preparing the child's food and use clean cooking utensils.
* A good daily diet should be adequate in quantity and include an energy-rich food (for example, thick cereal with added oil / Ghee / Butter); meat, fish, eggs, or pulses; and fruits and vegetables.

Feeding RecommendationsFor a Child Who Has PERSISTENT DIARRHOEA
If stillbreastfeedinggive more frequent,longerbreastfeeds,day and night.

If takingothermilk:

- replacewithincreasedbreastfeedingOR

- replacewithfermentedmilkproducts,suchas yoghurtOR
- replacehalfthe milkwithnutrient-riclksemisolidfood.
For otherfoods,followfeedingrecommendationdor the child'sage.




» Counsel the MotherAbout Feeding Problems

If the child is not being fed as described in the above recommendations, counsel the mother accordingly. In addition:

» If the mother reports difficulty with breastfeeding, assess breastfeeding. (See YOUNG INFANT chart.)
As needed, show the mother correct positioning and attachment for breastfeeding.

» If the child is less than 6 months old and is taking other milk or foods OR:
» If the mother thinks she does not have enough milk:

- Buildmother'sconfidencethat she can produceall the breastmilkthatthe childneeds.
- Suggestgivingmore frequent,longerbreastfeedsday or night,and graduallyreducingothermilkor foods.

If othermilkneedsto be continuedcounselthe motherto:

- Breastfeedas muchas possible,includingat night.

- Make surethat othermilkis a locallyappropriatebreastmilksubstitute.

- Make sure othermilkis correctlyand hygienicallypreparedand givenin adequateamounts.

- Prepare onlyan amountof milkwhichchildcan consumewithinone hour If theiris some leftover milk,discard.

» If the mother is using a bottle to feed the child:

- Recommendsubstituting cup forbottle.
- Showthe motherhowto feed the childwitha cup.

» If the child is being fed too small amounts
- Recommendincreasingthe frequencyand portionsize foreach meal day by day untilrecommendedportionsize achieved.
- Recommendthatthe motherencouragesthe childto eat more.

» If the child is not being fed actively, counsel the mother to:

- Sitwiththe childand encourageeating.
- Givethe childan adequateservingin a separateplate or bowl.
- Observewhatthe childlikesand considerthesefor preparingthe food.(consideenergyrich,highdensityfood).

» If the child is not feeding well during illness, counsel the mother to:

- Breastfeedmorefrequentlyand forlongerif possible.

- Use soft,varied,appetizingfavoritefoodsto encouragethe childto eat as muchas possible,and offer frequentsmallfeedings.
- Addoil/ghee/buttetto preparefoods.Alsogive greenleafy and yellowvegetablesand fruitsto the child.

Clear a blockednose ifitinterfereswithfeeding.

Expectthatappetitewillimproveas childgets better

Give expressedbreastmilkif necessary

» Follow-up any feeding problem in 5 days.

» Advise mother not to give her child, harmful, contaminated and unhygienicaly prepared junk foods from vendors e.g. kulfi, ice cream, sodas/
sherbet/drinks etc., paparrs, pakoras, samosas, nimkos etc.
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FLUID AND FOOD

FOR ANY SICK CHILD:
» Breastfeed more frequently and for longer at each feed.
» Give small frequent meals of energy rich food.

FOR CHILD WITH DIARRHOEA:

» Advise the Mother to Increase Fluid and Continue Feeding During lliness

»Increase fluid. For example, give soup, rice water, yoghurt drinks or clean water.

» Giving extra fluid can be lifesaving. Give fluid according to Plan Aor Plan B on TREAT THE CHILD chart.

WHEN TO RETURN

» Advise the Mother When to Return to Health Worker
FOLLOW-UP VISIT
Advise the mother to come for follow-up at the earliest time listed for
the child’s problems.

. . Return for
If the child has: follow-up in:
PNEUMONIA 3 days
NO PNEUMONIA WITH WHEEZE if no improvement
MALARIA, if fever persists
FEVER-MALARIA UNLIKELY, if fever persists
DYSENTERY
MEASLES WITH EYE OR MOUTH COMPLICATIONS 2 days

MEASLES (if measles now)

PERSISTENT DIARRHOEA
ACUTE EAR INFECTION
CHRONIC EAR INFECTION 5 days
FEEDING PROBLEM

ANY OTHER ILLNESS, if not improving

ANAEMIA 14 days

VERY LOW WEIGHT FORAGE 30 days

NEXT WELL-CHILD VISIT
Advise mother when to return for next immunization according to
immunization schedule.

WHEN TO RETURN IMMEDIATELY

Advise mother to return immediately if the child has any of these signs:

Any sick child

¢ Not able to drink or breastfeed
e Becomes sicker
¢ Develops a fever

If child has NO PNEUMONIA:
COUGH OR COLD, also return if:

e Chest indrawing
e Fast breathing
e Difficult breathing

If child has Diarrhoea, also return if:

e Blood in stool
e Drinking poorly




» Counsel the MotherAbout Her Own Health

>

If the mother is sick, provide care for her, or refer her for help.
If she has a breast problem (such as engorgement, sore nipples, breast infection), provide care for her or refer for help.
Advise her to eat well to keep up her own strength and health.
Check the mother's immunization status and give her tetanus toxoid if needed.
Make sure she has access to:
- Family planning

- Counseling on STD and AIDS prevention

21
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/, \}
ASSESS, CLASSIFY AND TREAT THE SICKYOUNG INFANT {\tf‘ ’}\/}
AGE LESS THEN 2 MONTHS SoF
ASSESS CLASSIFY IDENTIFYTREATMENT

ASK THE MOTHER WHAT THE YOUNG INFRANT'S PROBLEMS ARE USE ALL BOXES THAT MATCH INFANT'S SYMPTOMS
o Determineifthisis an initialor follow-upvisitforthis problem. AND PROBLEMS TO CLASSIFY THE ILLNESS.

- iffollow-upvisit,use the follow-upinstruction®n the FOLLOW-UP chart.

- ifinitialvisit,assessthe younginfantas follows:

SIGNS CLASSIFY AS TREATMENT

CHECK FOR POSSIBLE INFECTION

(Urgentpre-referraktreatmentsarein bold

ASK: LOOK, LISTEN, FEEL:

Any one of the following signs

Classify o Convulsion©OR » Give first dose of Intramuscular
® Has theinfanthad e Count the breaths in one minute. ALL * NotfeedingwellOR antibiotics.
convulsiongfits)? Repeat the count if elevated. YOUNG YOUNG e Fastbreathing(60 breathsper minuteor more) OR » Treat to prevent low blood sugar.
o Look forsevere chestindrawing INFANT o Severe chestindrawingOR VERY » Advise mother how to keep the infant
, . ] N MUST BE INFANTS o GruntingOR SEVERE warm on the way to the hospital.
* Is theinfanthaving « Look and listen for grunting CALM e DISEASE | > Refer URGENTLY to hospital.**
dificultyin feeding? « Fever(37.5C" orabove)OR :
; ¢ Jowbodytemperature(less than 35.5°C*) OR
* Measure axillaty temperature. * Movementsonlywhen stimulatedor
no movementseven when stimulated
e Look at the umbilicus. Is it red or draining pus? « Umbilicusred or drainingpus » Give an appropriateoral antibiotic.
o Look forskin pustules. « Skinpustules » Teach the motherto treatlocalinfections
LOCAL at home.
o Look at the young infant’s movements. BACTERIAL |» Advisemotherto give home care forthe
. . infant.
Does the infant move only when stimulated? R s
Does the infant not move even when stimulated? » Follow-upin 2 days.
« None of the signsof very severedisease ?ﬁggﬁgh » Advisemotherto give home care for
Rfcalbacterialinfection UNLIKELY younginfant.
A S K L O O K LI S TEN. FEEL: Classify ¢ Anyjaundiceifage less than 24 hoursor » Treat to prevent low blood sugar.
] ] - JAUNDICE SEVERE > Refer URGENTLY to hospital.
« Yellowpalmsand solesat any age JAUNDICE » Advise the mother how to keep the
e Lookforjaundice young infant warm on the way to the
o Lookat the younginfantsplamsand soles. hospital.
Are theyyellow? « Jaundiceappearingafter 24 hoursofage and > Advisethe motherto give homecare
T forthe younginfant
JAUNDICE |» Advisemotherto returnimmediatelyif

¢ Palmsand solesnotyellow

palmsand solesappearyellow
» Follow-upin 1 day




THEN ASK:

Does theyoung infanthavediarrhoea?

IF YES, ASK LOOKAND FEEL:

Forhowlong? ® Lookat the younginfants generalcondition.

Is thereblood

| Does the infantmove onlywhenstimulated?
inthe stool?

Does the infantnotmove even when stimulated

Is the infantrestlessand irritable?

e Lookforsunkeneyes.

Pinchthe skinofthe abdomen.
Does it go back:
[ ]

Classify
DIARRHOEA

Very slowly(longerthan2 seconds)?
Slowly?

for
DEHYDRATION

and if diarrhoea
14 days or more

and if blood in
stool

Two of the followingsigns:

* Movement onlywhen
stimulaéd or no movenent
even when stimuated

* Sunkeneyes

o Skin pinch goes back very
slowly

SEVERE
DEHYDRATION

»if infantdoes not have VERY SEVERE
DISEASE:
- Give fluidfor severe dehydration
(Plan C). OR

»f infant also has VERY SEVERE
DISEASE:

- Refer URGENTLY to hospital with
mother giving frequent sips of ORS
on the way.

Advise the mother to continue
breastfeeding.

[Two of the followng signs:

¢ Restless, irritable
*Sunkeneyes
¢ Skin pinch goes backslowly

SOME
DEHYDRATION

»Give fluid and foodfor some dehydraion
(Plan B).
»if infant also has VERY SEVERE
DISEASE:
- Refer URGENTLY to hospital
with mother giving frequent sips of
ORS on the way.
- Advise mother to continue
breastfeeding.
»Advisemotherwhento return
immedately
ollowup in 2 daysif notimproving.

*Not enough signs to
classify as some or
severedehydration.

NO DEHYDRATION

»Give fluids to treat diarrhoea at home
(PlanA).

»Advisemotherwhento return
immedately

»Followup in 2 daysif notimproving.

e Diarrheea lastng 14
days or more.

SEVERE
PERSISTENT
DIARRHOEA

» If the younginfantis dehydraed, treat
dehydationbefore referralunlessthe

infanthas alsoVERY SEVERE
DISEASE OR SEVERE JAUNDICE

Refer to hospital.
>

¢ Bloodin the stool.

BLOOD INSTOOL

»Treat to prevent low blood sugar

»Advise mother how to keep the infant
warm on the way to hospital

»Refer URGENTLY to hospital

* These thresholds are based on axillary temperature.

** If referral is not possible, see Integrated Management of Childhood lliness, Treat the Child, Annex: "Where Referral is Not Possible."
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BACTERIALINFECTION

DIARRHOEA
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THEN CHECK FOR FEEDING PROBLEM OR LOW WEIGHT:

. . o Not well attached to breast or » [fnot well attached or not suckling effectively,
ASK. LOOK, LIS TEN, FEEL. Classify not suckling effectively, teach correct positioning and attachment.
e Is the infant breastfeed? If yes, e Determine weight for age. FEEDING OR . If not able to attach well immediately, teach the
how many times in 24 hours? - mother to express breast milk and feed by a cup|
Less than 8 breastfeeds
D the infant I . ° in 24 hours, » [f breastfeeding less than 8 times in 24 hours,
0es the Intan usua. y receive OR advise to increase frequency of feeding. Advise
Ie;ny otf;]er foofds (?)r drinks? — her to breastfeed as often and for as long as the
es, how often? i ight.
T e o Receive other foods or drinks, infant wants, day and night
If an infant has no indications to refer urgently to hospital: OR » If receiving other foods or drinks, counsel mother
ASSESS BREASTFEEDING: If the infant has not fed in the previous hour, ask the o) Uowweight for age FEEDING ng‘r’izﬁgez]‘;tgeig;gg;"g? reducing other foods
° . . ’ , L
Has the mfgnt mother to put her |r1fant to the breast. Observe the OR PROBLEM I not breastfeeding at all
breastfeeding breastfeed for 4 minutes. OR - Refer for breastfeeding counseling and
previous hour? e Thrush (Ulcers or white patches LOW possible relactation
(If the infant was fed during the last hour, ask the in month) WEIGHT - Advise about correctly preparing breastmilk
mother if she can wait and tell you when the infant is substitutes and using a cup.
willing to feed again).
» Advise the mother how to feed and keep the low
e s the infant able to attache well? weight young infant warm at home.
not well attached good attachment » If thrush, teach the mother to treat thrush at home|
TO CHECKATTACHMENT, LOOK FOR: » Advise mother to give home care for the young
- More areola visible above than below the mouth infant.
- Mouth wide open . .
- Lower lip turned outward > gellow-up any feeding problems or thrush in 2
- Chin touching breast ays.
o Not low weight and no other » Advise mother to give home care for the
All of these signs should be present if the attachment is good.) signs of inadequate feeding. NO FEEDING young infant.
PROBLEM . . .
e ls the infant suckling effectively (that is, slow deep » Praise the mother for feeding the infant well.
sucks, sometimes pausing)?
not suckling effectively suckling effectively
Clear a blocked nose if it interferes with
breastfeeding.
eLook for ulcers or white patches in the mouth
(thrush).




THEN CHECK THE YOUNG INFANT'S IMMUNIZAIONSTATUS:

AGE VACCINE
. Birth
IMMUNIZAIONSCHEDULE: it BCG Nt

OPV-0
OPV-1

ASSESS OTHER PROBLEMS

25
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TREAT THE YOUNG INFANT AND COUNSEL THE MOTHER

» TO TREAT CONVULSIONS, SEE TREAT THE CHILD CHART

» Give First Dose of Intramuscular Antibiotics

» Give first dose of Ampicillin or benzylpenicillin intramuscularly.

> Give first dose of Gentamicin intramuscularly.

Dose! 50 mg per kg Dose! 50,000 mg per kg GENTAMICIN
WEIGHT Toa vial of 250 mg T?%\éi&l)gg ?,%?tsr;‘g Undilutedl2'ml vial Add 6 m! sterile quter to2ml
dd 13 m st water = Ad 16 ml steris water = 20 mg =2 miat 10 mgimi o 80 mgr = 8 mi at 10 maim
Age <7 days Age > 7 days
Dose: 5 mg per kg Dose: 7.5 mg per kg
1-15kg 0.4 ml 0.2ml 0.6ml 0.9ml
1.5-2kg 0.5ml 0.2ml 0.9ml 1.3 ml
2-25kg 0.7 ml 0.3 ml 1.1 ml 1.7 ml
25-3kg 0.8 ml 0.5ml 1.4ml 20ml
3-3.5kg 1.0ml 0.5 ml 1.6 ml 2.4 ml
3.5-4kg 1.1ml 0.6 ml 1.9ml 28 ml
4-4.5kg 1.3 ml 0.7 ml 2.1 ml 3.2ml

* Avoid using undiluted 40 mg/ml gentamicin. The dose is 1/4 of that listed.

» Referral is the best option for a young infant classified with VERY SEVERE DISEASE. If referral is not possible, give ampicillin

and gentamicin for at least 5 days. Give ampicillin every 2 times daily to infants less than one week of age and 3 times daily
to infants one week or older. Give gentamicin once daily.

» Give an Appropriate Oral Antibiotic for local infection

FIRST-LINE ANTIBIOTIC: AMOXYCILLIN
SECOND-LINE ANTIBIOTIC: CEPHRADINE
AMOXYCILLIN SYRUP CEPHRADINE SYRUP
AGE or WEIGHT (125 mg / 5 ml) (125 mg /5 ml)
> Give two times daily for 5 days » Give three times daily for 5 days
Birth up to 1 month
(<3kg) 1.25ml 25ml
1 month up to 2 months 25ml 5ml

(3-4kg)




TREAT THE YOUNG INFANT AND COUNSEL THE MOTHER

» To Treat Diarrhoea, See TREAT THE CHILD Chart.

» Immunize Every Sick Young Infant, as Needed.

» Teach the Mother to Treat Local Infections at Home

» Explainhowthe treatmentis given.
» Watchher as she does the firsttreatmentin the clinic.
» Tell herto do the treatmenttwicedaily She shouldreturnto the clinicif the infectionworsens.

To TreatSkin Pustules or UmbilicalInfection To TreatThrush (ulcersor whitepatchesin mouth)
The mothershould: The mothershould:
» Washhands » Washhands
» Gentlywashoff pusand crustswithsoap and water » Wash mouthwithcleansoftclothwrappedaroundthe finger
» Drythearea and wet withsaltwater
» Paintwithgentianviolet » Paintthe mouthwithhalf-strengthgentainviolet(0.25 %)
> Washhands » Wash hands

» To Treat Eye Infection, See Treat the Child Chart

27
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TREAT THE YOUNG INFANT AND COUNSEL THE MOTHER

» Teach Correct Positioning and Attachment for Breastfeeding

» Show the mother how to hold her infant
- with the infant's head and body straight

- facing her breast, with infant's nose opposite her nipple

- with infant's body close to her body

- supporting infant's whole body, not just neck and shoulders.

» Show her how to help the infant to attach. She should:
- touch her infant's lips with her nipple
- wait until her infant's mouth is opening wide
- move her infant quickly onto her breast, aiming the infant's lower lip well below the nipple.

» Look for signs of good attachment and effective suckling. If the attachment or suckling is not good, try again.

» Advise Mother to Give Home Care for the Young Infant

» EXCLUSIVELY BREATFEED THE YOUNG INFANT.
Give only breastfeeds to the young infant.
Breastfeed frequently, as often and for as long as the infant wants, day or night, during sickness and health.

» MAKE SURE THE YOUNG INFANT STAYS WARM AT ALL TIMES.

In cool weather cover the infant’s head and feet and dress the infant with extra clothing.

» WHEN TO RETURNED
Follow-up Visit

When to Return Immediately:

Advise the mother to return immediately if the
young infant has any of these signs:

LOW BIRTH WEIGHT

If the infant has: Return for follow-up in:
LOCAL BACTERIAL INFECTION

DIARRHOEA 2 days
ANY FEEDING PROBLEM

THRUSH

LOW WEIGHT FORAGE 14 days

Breastfeeding or drinking poorly
Becomes sicker

Develops a fever

Fast breathing

Difficult breathing

Depressed breathing




GIVE FOLLOW-UP CARE FOR THE SICK YOUNG INFANT

» LOCAL BACTERIAL INFECTION

After 2 days:

Look at the umbilicus. Isitred or draining pus?
Look atthe skin pustues.

Treatment:
>

antibiofc and coniinwe tratingthe loal infctiah athome.
>

infction athome.

Ifumbilcal pus or redness remains or is worse, refer to hospitd. ¥ pus and redness are improved, tdlthe mother to coniinue givingthe 5 days of

Ifskin pustues are same or worse, refer to hospitd. ¥ inproved, tellthe mother to confinwe giningthe 5 days of anfibbtic and confinwe traatingthe loal

» DIARRHOEA

Afer 2 days:
Ask: Has the diarihoea stopped?

Treatnent:

» Ifthediarihoea has notstgped, assess and trattheyoung infantfordiarihoea. >SEE ‘Does the Young Irfant Have Diarhaea?”

> Ifthediarthoea has stopped, tel the mother toconthue exdusive breastieeding.

29

BREASTFEEDING
HOME CARE

LOCAL INFECTIONS

FOLLOW-UP
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GIVE FOLLOW-UP CARE FOR THE SICK YOUNG INFANT

» FEEDING PROBLEM
After 2 days:

Reassess feeding. > See "Then Check for Feeding Problem or low birth weight" above.
Ask about any feeding problems found on the initial visit.

» Counsel the mother about any new or continuing feeding problems. If you counsel the mother to make significant changes in feeding,
ask her to bring the young infant back again.

» If the young infant is low weight for age, ask the mother to return 14 days after the initial visit to measure the young infant's weight gain.

Exception:
if you do not think that feeding will improve, or if the young infant has lost weight, refer the child.

» LOW WEIGHT
After 14 days:
Weigh the young infant and determine if the infant is still low weight for age.
Reassess feeding. > See "Then Check for Feeding Problem or low weight” above.

» Iftheinfantis no longer low weight for age, praise the mother and encourage her to continue.

» Ifthe infantis still low weight for age, but is feeding well, praise the mother. Ask her to have her infant weighed again within a
month or when she returns for immunization.

» Ifthe infant is still low weight for age and still has a feeding problem, counsel the mother about the feeding problem. Ask the
mother to return again in 14 days (or when she returns for immunization, if this is within 2 weeks). Continue to see the young infant
every few weeks until the infant is feeding well and gaining weight regularly or is no longer low weight for age.

Exception:
if you do not think that feeding will improve, or if the young infant has lost weight, refer to hospital.

» THRUSH

After 2 days:

Look for ulcers or white patches in the mouth (thrush).

Reassess feeding. > See "Then Check for Feeding Problem or low birth weight or Low Weight" above.

> If thrush is worse, or the infant has problems with attachment or suckling, refer to hospital.

> If thrush is the same or better, and if the infant is feeding well, continue half-strength gentian violet for a total of 5 days.




I.D-No

MANAGEMENT OF THE SICK YOUNG INFANT AGE LESS THEN 2 MONTHS

Name: Age: days Present weight_______ kg Birth weight kg (for baby less then 7 days, if birth weight not know use present weight as birth
weight)

Temperature: °C °F

ASK: What are the infant's problems? Initial visit?. Follow-up Visit?

CHECK FOR VERY SEVERE DISEASE AND LOCAL BACTERIAL INFECTION

e Has the infant had convulsions (fits) ? o Count the breaths in one minute. breaths per minutes.
o Is the infant having difficultly in feeding? Repeat if elevated the count if elevated Fast breathing?
o Look for severe chest indrawing.
o Look and listen for grunting.
* Fever (temperature 37.5 °C or above)?
* Low body temperature (less than 35.5 °C)
® Look at the young infant's movements.
Does the young infant move only when stimulated?
Does the young infant not moved even when stimulated?
Look at the umbilicus. Is it red or draining pus?

® Look for skin pustules.
THEN CHECK FOR JAUNDICE
ASK: LOOK, LISTEN, FEEL:
Look for jaundice
Look at the young infant’s palms and soles.
Are they yellow?
DOES THE YOUNG INFANT HAVE DIARRHOEA? Yes No

* Look at the young infant’s general condition.
Does the infant move only when stimulated?
Does the infant not move even when stimulated?

Is the infant restless or imitable?
o Look for sunken eyes.
® Pinch the skin of the abdomen. Does it go back:

Very slowly (longer than 2 seconds)?
Slowly?
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ASSESS (Circle all signs present)

32
CLASSIFY TREAT
THEN CHECK FOR FEEDING PROBLEM OR LOW WEIGHT
e Is the infant breastfed? Yes No Determine wight for age. Low Not Low
o If Yes, how many times in 24 hours? Times

Does the infnat usually receive any
other foods or drinks? Yes No
If Yes, how often?

If the infant has no indications to refer urgently to hospital:
ASSESS BREASTFEEDING:

o Has the infant breastfeed in the previous hour? If infant has not fed in the previous hour, ask the mother to put her
infant to the breast. Observe the breastfeed for 4 minutes.

® Is the infant able to attach? To check attachment, look for:
- Mouth wide open

Yes_  No_

- Lower lip turned outward Yes_  No_
- More areola above than

below the mouth Yes__  No_

- Chin touching breast Yes No__

not well attached good attachment

Is the infant suckling effectively (that is, slow deep sucks,
sometimes pausing)?

® not suckling effectively suckling effectively

Look for ulcers or white patches in the mouth (thrush).

CHECK THE YOUNG INFANT’S IMMUNIZATION STATUS:

Circle immunization needed today
BCG

Return for next immunization on: immunization to given today
OPV-0
PENTAVLENT-1 OPV-1 (Date)
ASSESS OTHER PROBLEMS

Advice mother when to return immediately
Return for follow-up in




MANAGEMENT OF THE SICK CHILD AGE 2 MONTHS UP TO 5 YEARS

Name:

ASK: Whatarethe chil's problens?

Age: months

Weidht:

ASSESS (Cirde allsigns present)

Intid visit?.

°C

kg Temperaure

Follow-up Visit2

CLASSIFY

TREAT

CHECK FOR GENERAL DANGER SIGNS

. NOT ABLE TO DRINKOR BREASTFEED
° VOMITS EVERYTHING

o CONVULSIONS

LETHARGIC OR UNCONSCIOUS
CONVULSING NOW

ANY DANGER SIGN PRESENT

Yes No

DOES THE CHILD HAVE COUGH OR DIFFICULT BREATHING?
For howlong? Days

Yes No

Count the breathsin one minute. (childmustbe calm)
breathsper minute. Fast breathing?

Look forchestindraving

Look and listen for stidar.

Look and listen for wheeze

DOES THE CHILD HAVE DIARRHOEA?

For howlong? Days
Isthere blood inthestools?

Yes No

Look atthe childs generd conditin. Isthe child:
Lethagc or unconscious?
Restless orirrtade?
Look for sunken eyes.
Offerthechildflud. Isthechild:
Notable todrhkordrinkingpoorly?
Drirking eagerly, thirsty?
Pinch the skinofthe abdomen. Does itgo back:
Veryslowly(langer than 2 seconds)?
Slowly?

DOES THE CHILD HAVE THROAT PROBLEM:
Does thechildhave sore thraat?
Isthe childnotabletodrini®
Does thechildhave fever?

Yes____ No___
Fever (emperature37.5°C or above).
Feel fortender enlalged lymph nodes on the neck.
Look forred, enlaiged tonsils.
Look forwhiteexudateon the thraat.

DOES THE CHILD HAVE AN EAR PROBLEM?

Isthere severe ear pain?
Isthere ear discharge?
IfYes, forhowlong? ___ Days

Yes No

o Lookforpus draiing fromthe ear.
o Feel fortender swellihg behind the ear.

DOES THE CHILD HAVE FEVER? (byhistory feés hot/émperatue37.5C orabove) Yes___ No

Malaria trarsmissioninthearea =Yes

A patien presentingwithfever
(contimousor internittent)
(tempor >moethen37.5°C)
or hisbryoffeverwithin the
last3 daysassocidedwith
rigors,withno featwes of
otherdiseases and haveone
ormoee of the folloving:
headache, nauseavomitig.

¢ FeverFor howlong?

thelast 3 months?

¢ Lookformouthulers.

If the child has measles now
or within the last 3 months:

Tramnsmissionseason =Yes

Innon or low endemic areas tiave histary witinthe last 15-days toan area
where malariatransmissionoccurs = Yes_~ No___

(ifyes, use therelevant tieatnentinstiuctions)

days ¢ Lookorfed for stiffnedk.

* Ifmorethan 7 days, has fever
been presentevery day?

o Has the childhad measles within

o Lookforrunny nose.
Look forsigns of MEASLES

¢ Generalzed rash of measles AND
One of these: cough, runny nose,
orredeyes.

Arethey deep and extensive?

¢ Lookforpus draining fromthe eye.

¢ Lookforcloudingofthe correa.
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ASSESS (Circleall signspresent)
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CLASSIFY

Rememberto referany childwho has dangersignor severe classification

TREAT

THEN CHECK FOR MALNUTRITION

* Lookforvisibleseverewasting.
¢ Lookand feel foroedema of bothfeet.
* Determineweightforage. VeryLow___ Not Very Low

THEN CHECK FOR ANAEMIA

o Lookforpalmarpallor
Severe palmarpallor?
Some palmarpallor?

CHECK THE CHILD'SIMMUNIZAIONSTATUS Circleimmunizationsieeded today

BCG PENTAVALENT - 1 PENTAVALENT - 2 PENTAVALENT- 3 Measles-1

OPVO OPV 1 OPV 2 OPV 3 Measles-2

Returnfornextimmunizatioron:

(Date)

Immunizatiorto be giventoday?

FOR CHILDREN 6 MONTHS OR ABOVE
CHECK THE CHILD'SVITAMINA Has the childreceivedvitaminAin the last6 months

Vitamin-A needed

Vitamin-Ato be giventoday?
Yes No

SUPPLEMENTATIONSTATUS Yes, No
Yes_ No___
FOR CHILDREN 1 YEARS OR ABOVE Mebendazole needed Mebendazoleto be giventoday?
CHECK THE CHILD'SDEWORMINGSTATUS  Has the childreceived Mebendazole in the last6 months Yes No Yes No
Yes_ No___
ASSESS CHILD'SFEEDING if child has ANAEMIAOR VERY LOW WEIGHTor is less than2 years old.
FEEDING PROBLEMS FEEDING ADVICE

o Do you breastfeedyourchild? Yes No
If Yes, how many timesin 24 hours?___ times.
Do you breastfeedduringthe night? Yes No
o Does the childtake any otherfoodor fluids? Yes No

If Yes, whatfoodor fluids?

How manytimesperday?___ times What do youuse to feed the child?2

o If verylowweightforage: How largeare servings?

Does the childreceivehis/herown servings? Who feeds the childand how?.

e Duringtheillness,has the child'sfeedingchanged? Yes No

If Yes, how?,

ASSESS OTHER PROBLEMS

Advice motherwhento returnimmediately
Returnfor follow-upin .......c..cseeeureeandays



Malaria Endemic Areas (pistricts)

S31ON

Temperature _ _ . _ _ _____
Conversioable Hioh Welerla EndemicArees Low Malaria EndemicAress endemicAress
°C /°F
°F to °C
0 = -17.7
95 = 35.0
97 = 36.1
98 = 36.6
98.6 = 37.0
99 = 37.2
100 = 37.7
101 = 38.3
102 = 38.8
7103 = 394
104 = 40.0
105 = 40.5
106 = 411
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WEIGHTFOR AGE CHART 2
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